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Long-finger trailer harrow
model:
FL 17-11
FL 21-15
FL 25-17
FL 29-19
FL 34-23
FL 04




Spare parts list / FL. Date: 2001, 01
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Fig. Serial no. Part no. Pieces Notes
1 100 306 044 Set screw M12 x 40 mm
2 100 331 007 Flat washer M12
3 102 200 038 Side frame right for FL 04
4 102 200 034 Side frame left for FL 04
5 102 200 013 Guide for hang-up bracket
6 100 333 010 Hair pin clip 2,5 mm
7 102 200 018 Split pin
8 100 304 032 Set screw M12 x 30 mm
9 102 200 008 Guide for pressure spring
10 100 333 011 Hair pin clip g4 mm
11 102 010 032 Split pin
12 102 200 027 Centre frame 186 cm for FL 17 - 11 and 34 - 23
12 102 202 001 Centre frame 226 cm for FL 21 -15
12 102 200 024 Centre frame 126 cm for FL 25 - 17
12 102 200 025 Centre frame 146 cm for FL 29 - 19
12 102 200 026 Centre frame 156 cm for FL 34 - 23
13 102 200 065 Long-finger tine
14 100 315 016 Nut M12
15 100 315 013 Nut M10
16 102 200 011 Suspension arm
17 102 200 023 Spacer
18 100 304 024 Set screw M10 x 35 mm
20 101 000 693 Tine clamp
21 100 315 016 Nut M12, st. 8,8
22 102 010 031 Pressure spring
23 102 010 026 Hang-up bracket, right
24 100 315 016 Nut M12
25 100 302 026 Bolt with nut M12 x 45 mm
26 100 331 007 Flat washer M12
28 100 304 033 Set screw M12 x 35 mm
29 102 010 017 Hang-up bracket, left
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